3L

Report No.: BTL-FCCP-1-1907C185

‘Test Mode

[TX B Mode

Bandedge-CH01

Bandedge-CH11

=2 |:
[

Date: 20.AUG.2019 16:46:04

;;;;;;

CHO01 - 10th Harmonic of th
s ®

;;;;;;

Date: 20.AUG.2019 16:50:00

e fundamental;requency

30 azm ace 40 @

= T orfer 1] =

Date: 20.AUG.2019 16:46:17

Rof 30 dim “ate 40 ap
W ottfer 1. @

ate: 20.AUG.2019 16:46:24 Date: 20.AUG.2019 16:46:3

CHO06 - 10t2> Harmonic of»tvhe fundamentalgequency

Row
amn - 30 e aee G0 s
o = =
o= o
§ =]

CH11 — 10th Harmonic of the fundamental frequency
¢ BHE ® e weoa EEE TN ®
ot L vk A A o e P e T

Page 130 of 136




y 4
3 L L Report No.: BTL-FCCP-1-1907C185

[TestMode  |TX G Mode

Bandedge-CH01 Bandedge-CH11

0 vz, Stop 2.423 omz Stare 2.448 omz 10 wme/

Date: 20.AUG.2019 16:51:20 Date: 20.AUG.2019 16:54:45

CHO01 - 10th Harmonic of th
: ¥ T L ® Rew

e fundamental;requency

30 azm ace 40 @

= o otffer 1.} @ T orfer 1] =
=] =] =]
=
==}

. CHO06 - 10t2> Harmonic of»tvhe fundamentalgequency

CH11 — 10th Harmonic of the fundamental frequency
B e eee EEETUDL B e ees EEETDG ®
ko N N | e (SO WV DUUT PR TN PN R W WV Sy

Page 131 of 136




3L

Report No.: BTL-FCCP-1-1907C185

‘Test Mode

[TX N-20M Mode

Bandedge-CH01

;;;;;;

Date: 20.AUG.2019 16:55:59

Date: 20.AUG.2019 16:56:12

Rof 30 dim
W oftfer T

Date: 20.AUG.2019 16:57:55

~ CH11-10t

Date: 20.AUG.2019 16:59:15

CHO01 - 10th Harmonic of th

Bandedge-CH11

;;;;;;

Date: 20.AUG.2019 16:59:02

e fundamental;requency

xxxxxxxxx

Date: 20.AUG.2019 16:59:22

CHO06 - 10t2}Harmomc ?f: thefundamental(;requency .
gHarmonlc ?f thefundamentalgequency

£
;
g
¢
H
:
¢
:
2
;

Date: 20.AUG.2019 16:59:29

Page 132 of 136




3L

Report No.: BTL-FCCP-1-1907C185

‘Test Mode

[ TX N-40M Mode

Bandedge-CH03

Bandedge-CHOQ

3

CHO03 - 10th Harmonic of the fundamental frequency
®. A ® e . BEEC - ® e e
T | ] . forn] e e e i e
CHO06 - 10th Harmonic of the fundamental frequency
® e ® e s ® e eua B
CHO09 - 10th Harmonic of the fundamental frequency
@ mum : ® e s ®
] N ; ] Hu A RMMMMMWWWW

Date: 20.AUG.2019 17:05:24

Date: 20.AUG.2019 17:05:31 Date: 20.AUG.2019 17:05:38

Page 133 of 136




y 4
3 L L Report No.: BTL-FCCP-1-1907C185

APPENDIX H - POWER SPECTRAL DENSITY

Page 134 of 136




3L

Report No.: BTL-FCCP-1-1907C185

[TestMode  |TX B Mode
Frequency Power Spectral Density Max. Limit
CIEWIe. (MHz) (dBm/3KkHz) (dBm/3KkHz) ol
01 2412 -5.54 8 Complies
06 2437 -6.03 8 Complies
11 2462 -8.31 8 Complies
CHo1 CHO06 CH11
®. . T ®. Lo ®. Lo
st L Ll Ly 1
) T T ) ) ) L ]
LV AT \ AT W
1/ X, i 1
/ 3\ \ I \
o ) e/
TestMode  |TX G Mode
Frequency Power Spectral Density Max. Limit
Cenme! (MHz) (dBm/3kHz) (dBm/3kHz) e
01 2412 -8.16 8 Complies
06 2437 -8.41 8 Complies
11 2462 -9.85 8 Complies
CHoO1 CHO06 CH11
®. o mm @, o mm @, Lo
P I 0 s W R
J | / | J |
At N o
M r N,

Page 135 of 136




3L

Report No.: BTL-FCCP-1-1907C185

[TestMode  |[TX N-20M Mode
Frequency Power Spectral Density Max. Limit
CIEWIe. (MHz) (dBm/3KkHz) (dBm/3KkHz) BRI
01 2412 -8.05 8 Complies
06 2437 -8.42 8 Complies
11 2462 -8.40 8 Complies
CHO1 CHO06 CH11
®. L ®. ®.
| g by R i iy TR il
1 I / | I |
o 4, o A
bo” rd "
Test Mode  |TX N-40M Mode
Frequency Power Spectral Density Max. Limit
Cenme! (MHz) (dBm/3kHz) (dBm/3kHz) e
03 2422 -11.72 8 Complies
06 2437 -11.63 8 Complies
09 2452 -12.28 8 Complies
CHO3 CHO06 CHO09
®. e ®. e ®.
R T e e ot it
, WJ , MJ RM , M/ -
, i v i s

End of Test Report

Page 136 of 136




